PARTS LIST

Item Part No. Description Quantity

1 25715 Lamp Mounting Brkt. 2

2 30064 1/4 QC Term 1

3 30395 1/4 Term 1

4 31618 Flour Lamp Socket 2

5 31620 Flour Lamp Starter 1

6 31621 Ballast 1

7 31622 18" Day Light Bulb 1

8 32042 Starter Socket 1

9 32783 White Jumper 1

10 32784 Black Jumper 1

11 50873 Snap Bushings 2

12 70023 4-40 Keps Nut 4

13 70131 4-4Q x 5/8 Screw 4

14 70215 8-32 x 1/4 Screw 2

15 70217 #8 x 1/2 Hex Self Thrd Screw 4

16 50705 Wire Ties 2

17 329980 Closed End Connector 3

INSTRUCTIONS

1. Unpack kit.

2. Disconnect dispenser from electrical power source.

3. Remove front plastic merchandiser (4 screws) and horizontal electric box cover
(2 screws).

4. insert 2 snap bushings through the bottom into the holes located 2" in from
each end of the electric box.

5. Route black and white fluourescent socket (2) wires through snap bushings.

6. Insert starter socket from inside of the box through the double siotted large hole
located in the left hand bottom of the box and insert black and white jJumper
wires into starter sockat.

7. Mount the ballast with (2) siotted hex head self-threading #8 x 1/4" screws.

8. Mount (2) right angle mounting brackets with small flanges facing away from
snap bushing holes. Fasten both brackets in placing using (4) #8 x 1/2" hex
head self-threading screws.

9. Fasten lamp light sockets (2) to brackets using (4) 4-40 x 5/8 slotted head
screws and nuts.

10. Crimp 1/4" piggyback terminal to right hand white lamp socket wire. Disconnect
1/4" white wire from lower right hand white terminal on terminal board and
connect piggyback terminal in its' place and reconnect terminal to the piggyback
terminal.

11. Crimp 1/4" terminal to right hand black lead from ballast connect to top (black)
open ferminal on terminal board.

12. Fold excess wire and wire tie (2) excess wire fo existing wiring (2 places).

13. Insert starter inio starter socket and light bulk in light sockets.

14. Replace electric box cover and plastic merchandiser.

15. Reconnect dispenser to power source.

prd X
P/N 91992

September, 1994



DB150 LIGHTED DISPLAY KIT
PART NUMBER 33297
FIELD INSTALLATION INSTRUCTIONS

[+ [ + ] E,-——j l \_—‘
og |||loOD:\C:-;O @ g
RS !
Gb.ﬁ‘ﬁ.% [
(=1 :

1 4 [12[13115) 7

BALL AST
BLACK

WIRING DI AGRAM
FOR DB150
CLECTRIC BOX
WITH COLD PLLATE &
LiGHTED DISPLAY CFTION




